

卵巣癌

レジメン名	抗がん薬名	投与量	単位	投与日	1コースの日数
TC療法	パクリタキセル	175	mg/m ²	d1	21
	カルボプラチン	AUC5	mg/body	d1	
DC療法	ドセタキセル	70	mg/m ²	d1	21
	カルボプラチン	AUC5	mg/body	d1	
CPT-11 + CDDP療法	イリノテカン	60	mg/m ²	d1,8,15	28
	シスプラチン	60	mg/m ²	d1	
ドキシル療法	リポソーム化ドキソルビシン	50	mg/m ²	d1	21
ドキシル+CBDCA療法	リポソーム化ドキソルビシン	30	mg/m ²	d1	28
	カルボプラチン	AUC5	mg/body	d1	
GEM+CBDCA療法	カルボプラチン	AUC4	mg/body	d1	21
	ゲムシタビン	1000	mg/m ²	d1	
ハイカムチン療法	ノギテカン	1.5	mg/m ²	d1-5	21
TC+ベバシズマブ療法	パクリタキセル	175	mg/m ²	d1	21
	カルボプラチン	AUC5	mg/body	d1	
	ベバシズマブ	15	mg/kg	d1	
GEM+CBDCA+ベバシズマブ療法	ゲムシタビン	1000	mg/m ²	d1	21
	カルボプラチン	AUC4	mg/body	d1	
	ベバシズマブ	15	mg/kg	d1	
Dose dense TC療法	パクリタキセル	80	mg/m ²	d1,8,15	28
	カルボプラチン	AUC6	AUC	d1	

子宮体癌

レジメン名	抗がん薬名	投与量	単位	投与日	1コースの日数
TC療法	パクリタキセル	175	mg/m ²	d1	21
	カルボプラチン	AUC5	mg/body	d1	

子宮頸癌

レジメン名	抗がん薬名	投与量	単位	投与日	1コースの日数
TC療法	パクリタキセル	175	mg/m ²	d1	21
	カルボプラチン	AUC5	AUC	d1	
DC療法	ドセタキセル	70	mg/m ²	d1	21
	カルボプラチン	AUC5	mg/body	d1	